CERTIFICATE

Issued to: Applicant:

Fabricación de Material Eléctrico, S.A. C/Vapor 12-14 (Poligono Industrial La Ferreria) 08110 Montcada I Reixac, Spain

Product : Plugs, 2 pole

Trade name(s) : FME

Type(s)/model(s) : 1102, 1102-N, 1103 and 1103-N

The product and any acceptable variation thereto is specified in the Annex to this certificate and the documents therein referred to.

DEKRA hereby declares that the above-mentioned product has been certified on the basis of

- a type test according to the standard IEC 60884-1:2002, IEC 60884-1:2002/A1:2006, IEC 60884-1:2002/A2:2013, UNE 20315-1-1:2017 and UNE 20315-1-2:2017
- an inspection of the production location according to CENELEC Operational Document CIG 021
- a certification agreement with the number 6057594
- the licensee is registered with the number 43117

DEKRA hereby grants the right to use the KEMA-KEUR certification mark

The KEMA-KEUR certification mark may be applied to the product as specified in this certificate for the duration of the KEMA-KEUR certification agreement and under the conditions of the KEMA-KEUR certification agreement.

This certificate is issued on 19 March 2020 and expires upon withdrawal of one of the above mentioned standards.

Certificate number: 31-1/3048

DEKRA Certification B.V.

B.T.M. Holtus Managing Director M Baranda

H.R.M. Barends Certification Manager

© Integral publication of this certificate is allowed

ACCREDITED BY THE DUTCH ACCREDITATION COUNCIL







SPECIFICATION OF THE CERTIFIED PRODUCT

Product data

Product : Plugs, 2 pole

Trade name(s) : FME

Type(s)/model(s) : 1102, 1102-N, 1103 and 1103-N

Rated current : 16 A
Rated voltage : 250 V~
Degree of protection : IP20

Earthing : With earthing-contacts

Design : Rewirable, with solid pins, with pillar and/or screw terminals

Standard sheet : C2b of UNE 20315-1-2

Certification mark : Complies with the requirements

Description : Body of thermoplastic

TESTS

Test requirements

IEC 60884-1:2002 IEC 60884-1:2002/A1:2006 IEC 60884-1:2002/A2:2013 UNE 20315-1-1:2017 UNE 20315-1-2:2017

Test result

The test results are laid down in DEKRA test file 606433900.

Additional information

The list of components is laid down at test report 6064339.51.

Conclusion

The examination proved that all requirements were met.

Factory location

The factory location is registered with the number 42848.